
THE CORPORATION OF THE TOWNSHIP OF WELLINGTON NORTH 
PUBLIC MEETING AGENDA TUESDAY JANUARY 13, 2026 @ 7:00 P.M. 

ARTHUR & AREA COMMUNITY CENTER, UPPER HALL 

HOW TO JOIN 

ATTEND IN PERSON: 
Arthur & Area Community Centre, Upper Hall, 158 Domville Street, Arthur, ON, N0G 1A0 
 
HOW TO WATCH 

Join from a PC, Mac, iPad, iPhone or Android device: 
Please click this URL to join. https://us02web.zoom.us/j/85399525936 
Description: Public Meeting Under the Planning Act 

Virtual participation for this meeting will not be available.  If you wish to speak to this 
application, please be sure to attend in person. 

 
 PAGE 

NUMBER 
CALLING TO ORDER  

  
DISCLOSURE OF PECUNIARY INTEREST  

  

OWNERS/APPLICANT  
[...]
considered in the analysis. Google maps may not be appropriate to assess vertical sight distances as the 
camera is typically higher than a motorists eye level.  

1.30 7.3 Access Spacing and Corner Clearance: The study is analyzing the proposed accesses as 
entrances, but they will be streets/intersections. The study should be updated to analyze the separation 
distance between intersections for arterial (Eliza Street) and local roads as per the TAC Geometric Design 
Guide. The study should also comment on the proximity of internal intersections to the intersections with 
Eliza Street and Macauley Street. Study also should comment on distance between the Street R and 
Wells Street intersections, including any operational issues. Internal intersection spacing should be 
reviewed against the TAC Geometric Design Guide.  

 

As noted above, there are fundamental concerns regarding the assumptions and interpretations presented in 
the supporting material, specifically regarding the water and wastewater servicing report as it suggests that this 
Development is the sole, or primary development priority in Arthur. This characterization does not fully or 
accurately reflect the broader planning context or the scope of development interests currently being 
considered in the community.  

If you have any questions regarding the above comments pleased contact us.  

TOWNSHIP OF WELLINGTON NORTH PUBLIC MEETING AGENDA January 13, 2026
Page 66 of 119



 

Select CIMA+ address 
 

cima.ca  
 

20 June 2025 

By e-mail:  

Ms. Tammy Stevenson, C.E.T. 
Manager of Infrastructure and Engineering 
Township of Wellington North 
7490 Sideroad 7 W 
Kenilworth ON N0G 2E0 

Subject: Review of Proposed Developments by Tribute/Sorbara Arthur Holding Inc. – Water and 

Wastewater Servicing Report –by DLW Engineering Services 

Y/Ref.:  

O/Ref.:  

Ms. Stevenson, 

This letter is to provide comments to the Arthur Water and Wastewater Servicing report prepared 

by DLW Engineering Services, for the proposed Arthur development by Tribute/Sorbara. The 

review comments outlined in this letter was based on a review focused on only the wastewater 

servicing demand and recommendations. The sections related to water demand and the proposed 

servicing requirements were excluded from this review.  

Wastewater Servicing Review Outline  

 At a high-level, there are several assumptions in terms of the servicing demand (estimated 

capacity) and the proposed expansion strategy that need to be verified and updated and some 

gaps/issues to be updated on the treatment side, to determine whether the proposed 

wastewater servicing strategy is viable.  

 The estimated demand for the new development and the design basis in this report relies on 

the EA (2016) and dated historical data.  This needs to be updated which could impact the 

proposed capacity, and new effluent criteria.  The assumptions on uncommitted reserve 

capacity also require revisiting as some of this reserve may have previously been assigned to 

other developments based on the more recent information from the Township. 

 This report includes a brief review of the current Arthur WWTP Phase 2 expansion design and 

process unit sizing, and a section on conceptual sizing for the proposed Phase 2 increased 

capacity. Both sections include some incorrect assumptions on peak flows impacting each 

process unit, resulting in incorrect sizing. The review of Phase 2 design and references to the 

completed Phase 1 upgrades should be based on the final detailed design and completed 

upgrades at the Plant respectively, and not rely on the recommendations and conceptual 

design in 2016 Class EA. 

TOWNSHIP OF WELLINGTON NORTH PUBLIC MEETING AGENDA January 13, 2026
Page 67 of 119



 
 
 
 
 
 

Ms. Tammy Stevenson, C.E.T. 
 

20 June 2025 

 
 

cima.ca  
 

2 

 

 Considering the future expected changes to Class EA process, wastewater treatment facility 

capacity expansion of more than 25% will still be subject to an extensive assessment process 

similar to Class Schedule C (Proposed Municipal Project Assessment Process (MPAP)). 

Therefore, the capacity increase proposed in DLW report, whether it replaces the Planned 

Phase 2 expansion, or completed as a 3rd (Phase 3) expansion, will need to be evaluated 

through a new Class EA Schedule C or MPAP. 

Wastewater Servicing Detailed Comments 

1. DLW Report - Section 1.3.2 Existing WWTP Information and Sewerage Pumping Stations: 

(the entire section) 

CIMA+ Comment: As this section of the report is supposed to outline “Existing WWTP and 

Pumping Stations” information, the reported information should be based on the Phase 1 

upgrades completed at Arthur WWTP and the Frederick St. Pumping station. The information 

related to the plant prior to Phase 1 upgrade can still be included in section 1.3.1 – Project 

Background, but the existing facilities information (including the section write-up and Table 3 

content) should be based on the Phase 1 upgrades completed in 2020.  

 

2. DLW Report - Section 1.3.2.4 Page 13: “It is worth noting that the 2019-2020 Annual 

Performance Report for the Arthur WWTP states that the annual design flow was 1,329 m3/d and 

the maximum monthly average flow occurred in March 2020 at an ADF of 2,088 m3/d.  

Interestingly, the annual report lists the plant capacity at 1,465 m3/d and the Total Phosphorus 

effluent concentration limit at 1.0 mg/L which we understand should have been 0.25 mg/L in 

both Phases 1 and 2 as identified in the Class EA.” 

CIMA+ Comment: Phase 1 of expansion at Arthur WWTP was completed in December 2020. 

Therefore, the rated capacity of the plant prior to that was still 1,465 m3/d and the Total 

Phosphorus (TP) effluent concentration limit was 1.0 mg/L as per the ECA in place back then. It 

is suggested to include references to the more recent annual reports in this section. 

 

3. DLW Report - Section 1.3.2.4 Page 13: “The biosolids management strategy identified in the 

Class EA for the plant is as follows:  

Phase 1 – No biosolids work is required.  Liquid biosolids are shipped to the Lystek regional 

processing facility located in Dundalk, Ontario.  

Phase 2 - Onsite aerobic digestion followed by dewatering of digested sludge using geotextile 

tubes. The 2 existing (total 4) sludge storage tanks, each of 150 m3 volume will be converted into 

anaerobic digestor which will reduce the sludge storage capacity to 300 m3.  Hence, an 

TOWNSHIP OF WELLINGTON NORTH PUBLIC MEETING AGENDA January 13, 2026
Page 68 of 119



 
 
 
 
 
 

Ms. Tammy Stevenson, C.E.T. 
 

20 June 2025 

 
 

cima.ca  
 

3 

 

additional sludge storage volume of 120 m3 is required (In phase-II expansion, a total of 420 m3 

of sludge storage volume is required based on 240 days of onsite storage capacity, Table 3.14 

of Class EA). Upgrades include increased blower capacity and increased sludge transfer pump 

size. The dewatered cake will be land-applied seasonally.” 

CIMA+ Comment: The Biosolids management strategy was revisited during the Phase 1 and 

Phase 2 design by CIMA+ and documented in TM3 – Biosolids Management Options and the 

design report. This section should be updated based on the referenced technical 

memorandum and the design report. 

4. DLW Report - Section 1.3.2.5: (entire section) 

CIMA+ Comment: This section provides a summary of cost estimate for Phase 1 and Phase 2 

work based on the estimates in Class EA report. These estimates are outdated, and the Phase 1 

work is completed with an incurred cost. This section should either be updated (based on the 

Phase 1 actual cost and Phase 2 updated cost estimate available to the Township) or removed. 

5. DLW Report - Section 1.3.2.4 Page 15: Figure 3 

CIMA+ Comment: The presented figure is a conceptual figure from Class EA. For the purpose 

of this report, it is recommended to replace it with a more recent site plan from Phase 1 and 

Phase 2 of expansions since both are being reviewed. 

“EA” is missing from the figure caption. 

6. DLW Report - Section 1.3.3: (the entire section) 

CIMA+ Comment: This section should be entirely updated based on the actual design of 

Phase 1 and Phase 2, completed by CIMA+. Some approaches and details were changed 

during the design, and they are all outlined in the design report. 

7. DLW Report - Section 1.3.3, Page 16: “a. Primary treatment: A new 2,100 m3 equalization tank 

is added to restrict the flow at 6,450 m3/d (design capacity of the headworks building). Hence, 

no changes in the headworks building are required. This is confusing as we understand the 

existing treated capacity of the headworks system before the Phase 1 expansion was listed at 

5,045 m3/d.”  

CIMA+ Comment: This paragraph should be updated based on the actual design of Phase 1. 

Currently and prior to Phase 1 expansion, there is no Headworks building. The current 

preliminary treatment includes manual grit removal and manual bar screens in the receiving 

TOWNSHIP OF WELLINGTON NORTH PUBLIC MEETING AGENDA January 13, 2026
Page 69 of 119



 
 
 
 
 
 

Ms. Tammy Stevenson, C.E.T. 
 

20 June 2025 

 
 

cima.ca  
 

4 

 

channel upstream of equalization tank and secondary treatment. The old comminutor was 

replaced with a bar screen, which resulted in increase of the peak capacity of the headworks 

channel for Phase 1, until a new Headworks is built in Phase 2 of works. Also, the new 

equalization tank is downstream of Headworks channel and does not affect the capacity of 

headworks. It is also suggested this section to be called “pre-liminary treatment”. 

8. DLW Report - Section 1.3.3, Page 16: b. Secondary Treatment (commentary on Phase 1 and 

Phase 2 design based on EA) 

CIMA+ Comment: This paragraph should be updated based on the actual design of Phase 1 

and Phase 2 works. The new tankage constructed in Phase 1 is utilized as equalization capacity 

for peak events and will be converted to a second extended aeration plant (Plant B) to achieve 

the Phase 2 secondary treatment capacity.  

The volume the new tankage provides as equalization is sufficient to shave off the peak hourly 

flows from secondary clarifier (meaning that the peak values exposed to the existing secondary 

treatment will be peak day values). 

To maximize operational flexibility, the new secondary plant was designed to handle the Phase 

2 peak hourly design flow of 12,653 m3/d, while operating at or below MECP design guidelines 

for secondary clarifier. This required the new plant to be slightly larger with a 16 m diameter 

secondary clarifier rather than 13.5 m diameter in the old treatment plant. Using the same width 

for the aeration tanks, the total volume of this new tank is 2,100 m3. This equalization volume 

allows the flows that enter secondary treatment in Phase 1 to be limited to 5,263 m3/d (Phase 1 

MDF – equalization volume). As a result, the Phase 1 peak secondary clarifier SOR of the 

existing tank meets the MECP Design Guideline (resulted Peak SOR will be 36.76 m3/m2.d at 

Plant A clarifier for Phase 1). 

9. DLW Report - Section 1.3.3, Page 16: d. Effluent Storage and Conveyance (commentary on 

Phase 1 and Phase 2 design based on EA) 

CIMA+ Comment: This paragraph should be updated based on the actual design of Phase 1 

and Phase 2 work. As mentioned in the comment above, the current equalization tank shaves 

off the peak flows introduced to downstream processes to the design peak day flow values, 

therefore below the rated capacity of the effluent pumping system. 

The stated upgrades to the forcemain should be updated based on Phase 2 detailed design. 

TOWNSHIP OF WELLINGTON NORTH PUBLIC MEETING AGENDA January 13, 2026
Page 70 of 119



 
 
 
 
 
 

Ms. Tammy Stevenson, C.E.T. 
 

20 June 2025 

 
 

cima.ca  
 

5 

 

10. DLW Report - Section 1.3.4, Page 17: “As per the reserve capacity analysis report submitted 

by Triton Engineering Services Limited (dated April 4, 2022) on water supply and sewerage 

systems in Arthur, the ADF of the 3 years (2019, 2020, & 2021) was 1,293 m3/day, resulting in a 

reserve capacity of 567 m3/day (Table 9).” 

CIMA+ Comment: It is suggested that more recent plant flow data to be used (average of 

three years) to calculate the reserve capacity for this report. 

11. DLW Report - Section 1.3.4, Page 17: “For the reserve capacity analysis, the adopted per 

capital flow in the Triton report was 350 Lpcd. On the contrary, the ESR report recommended a 

per capita flow of 460 Lpcd (370 Lpcd + I/I of 90 Lpcd). Therefore, in our assessment, we 

adapted the ESR recommended value and revised the reserve capacity assessment. Considering 

the per capita flow of 460 Lpcd, an additional population of 1,232 can be further served using 

this available reserve capacity.” 

CIMA+ Comment: The Class EA per capita flow estimate is considered outdated and the latest 

assumption for per capita flow should be requested from the Township, to be used for 

available capacity calculation in this report. Triton has used a more recent estimate compared 

to Class EA. This will affect the estimate on the available uncommitted capacity. 

12. DLW Report - Section 1.3.4, Page 18: “Per Table 3 of the Triton report, there are 212 

committed development residential units, resulting in 244 uncommitted development 

residential units. These available uncommitted development residential units are equivalent to a 

population of 658 and a flow capacity of 303 m3/day.” 

CIMA+ Comment: The latest capacity commitment to other developments should be inquired 

from the Township and used for this report. There might be some changes since the Triton 

2022 report. This will affect the estimate on the available uncommitted capacity. 

13. DLW Report - Section 1.3.5, Page 18: “a. Primary treatment: A new headworks building is 

required because the existing system has reached the end of its useful life, hence, the old 

headworks system will be decommissioned. The headworks components should be designed at 

a Phase-II PIF i.e., 12,887 m3/day. However, this proposed capacity of the equipment is not 

going to be sufficient for the future growth. Hence, it is vital to add the provisions for the future 

growth. Moreover, it is typical to provide equalization after the headworks system to mitigate the 

potential for solids deposition in the equalization tankage.” 

CIMA+ Comment: The paragraph needs revision based on the current Headworks 

infrastructure (no building, just manual channel grit removal and par screen). The current 

equalization tank will be turned into a secondary treatment train therefore Phase 2 (either with 

TOWNSHIP OF WELLINGTON NORTH PUBLIC MEETING AGENDA January 13, 2026
Page 71 of 119



 
 
 
 
 
 

Ms. Tammy Stevenson, C.E.T. 
 

20 June 2025 

 
 

cima.ca  
 

6 

 

the current design capacity or the proposed revised one) will not have or use any equalization 

capacity. It is suggested this section to be called “pre-liminary treatment”.  It is suggested this 

section to be called “pre-liminary treatment”. 

14. DLW Report - Section 1.3.5, Page 18: “b. Secondary treatment: The proposed solution to 

achieve Phase-II plant secondary treatment capacity is to twin the existing extended aeration 

package plant. In this context, it is proposed that the equalization tanks constructed in Phase-I 

will be going to be converted into an extended aeration tank and secondary clarifier. However, 

this proposed approach results in directing the Peak Instantaneous Flows to the downstream 

processes such as secondary treatment system, clarifiers, tertiary filters, and UV disinfection 

system, consequently, disturbing the biological process and need to design secondary 

clarification and tertiary filtration process units to accept the peak instantaneous flows.” 

CIMA+ Comment: the statement regarding the peak flow affecting the downstream processes 

needs re-evaluation and revision. Peak Instantaneous Flow (PIF), or the hydraulic peak will be 